"

= Troe

Description

Starter

4.Cycle Air Cooled

Horizontal Shaft

Rope or Recoil

TYPE: 4-cycle, single cylinder, L-Head,
air-cooled.

AIR-COOLED: Large capacity, curved
vane blower cast integral with fly-
wheel. Air passes through deep fins to
maintain correct operating tempera-

PISTON DISPLACEMENT: 569 cubic

IGNITION: Very high voltage magneto
for faster starting. Moisture and dust
proof with fully enclosed ignition

SPARK PLUG: 14 mm.

LUBRICATION: Splash type. Oil drain-
‘age permilted from either side of base.

CARBURETOR: Full float feed with idle
‘and high speed adjustment

s Aégr -
eLINTON )
ey

Y,

GOVERNOR: Fiyball type, entirely en
closed, running in oil, accurate, de-

MAIN BEARINGS: Steel backed babbit
CRANKSHAFT: steel, induction
heat reated. Counterweighis an
gear drive integral with s!
CONNECTING ROD: IBeum aluminum
alloy with extra large bearings.
PISTON: Aluminum alloy, extended skirt
for longer ring life. Treated surface.
PISTON RINGS: Two compression and
one slotied oil. Treated surlaces.

/ALVES: Forged steel. Exhaust valve
provided with heat-resistant alloy
head.

VALVE TAPPETS: Hardened and ground.
AND CRANKCASE: Close

grained gray iron, metallurgically con-
trolled in our own foundry.

CYLINDER HEAD: Aluminum, removablg

! a deep and curved cooling

OIL FILLER: Most conveniently locate¢
‘automotive type bayonet dipstick in

tegral with filler cap, Easily removabl]

for both filling and checking.
AIR CLEANER: Visible oil bath type.

FUEL TANE: Two-quart capacity with
gasoline strainer and shut-off.

OIL RESERVOIR: One and one-fourth
pints capacity.

DIRECTION OF ROTATION: Counter-
clockwise, viewed from power take-off
shat side.

FINISH: Heat resistant, dark green
enamel. Other colors available upon
request

MANUFACTURED IN A WIDE RANGE OF 2.CYCLE AND 4CYCLE MODELS

CLINTON E‘NGINES PROVIDE POWER

FARM -+ HOME + INDUSTRIAL EQUIPMENT

FRINTED IN USA.




e ———

SEC. 1L, DIV. 700-A S ERIES Brsic
PARTS CATALOG
Revised July, 1955 CLINTON 700"5

5 *

Supersedes Oct, 1953

i x
? "J;?‘T'“% =

@




S ER I E S| msic

CLINTON | 700-A | ™™

4> €LY € h B

SEC. I DIV. 700-&
PARTS CATALOG
Revised July, 1855
Supersedes Oct,, 1953

The 700-A Engines were manufactured without Serial Number Suffx. Part of these engines were-equipped with the Zenith and

Tillotson Carburetors and are referred to as “TYPE A" in the following Basic Parts List. The last productions were equipped with

the Carter Carburetor and are referred to s the “TYPE B""in the following Basic Parts List. Parts not used on both Types are noted.

*The asterisk preceding any Part Description means this Part i different on certain Models.
Check for Model Variations following this Basic Parts List.

NOTE: See page no. () on “How to Identify Your Clinton Engine.”

BASIC PARTS LIST — ALL TYPES

Fig 1. Ref.No. PART DESCRIPTION Part No. Quantity
1 Arm— Governor Throttie — used on Type B. 3519-1 1
Arm — Governor Throttle — used on Type A M2 1
2 Arm and Weight Assembly — Governor 3067-78 1
NOTE: See Sec. Iil, Div. D.
3 Axle — Camshaft — used on Type B 35934 1
NOTE: Used with 4245 Bearing Plate.
Axle — Camshaft — used on Type A 07 1
NOTE: Used with 3103 Bearing Plate.
4 *Base — Engine 353 i
NOTE: Install 4007 Oil Distributor, 3559 Baffle Plate and 3569 Drive Pin as
shown in this Basic Parts List. See Sec. VIII, Div. A, Bulletin #52.
5 *Bearing — Main (1—Bearing Plate, 1—Block) 2.8
6  Bearing— Shaft, Governor Throttle s
7 *Block Assembly — Cylinder an 1
8 Breather Assembly 7150-A2 1
NOTE: Component parts of Breather Assembly 7150-A2-not interchangeable .
with Breather Assembly used in this Engine when manufactured. To
eplace one or more parts, install complete Breather Assembly 7150-A2.
NOTE: Breather Assembly includes Ref. Nos. 11, 25, 32, 93 and 97. =
B ca e Paints 3105 1
10 Camshal 6041 1
11 Cap- Breath 7151 1
12 Cap and Gasket Assembly — Fuel 3059 1
13 Carburetor Assembly — (Carter) — used on Type B [ 1
Carburetor Assembly — (Tillotson) — used on Type A 3300 1
Carburetor Assembly — (Zenith) — used on Type A, €3925 1
NOTE: See Sec. I1], Div. A.
Cleaner Assembly — Air 4512-0 1
NOTE: See Sec. I, Div. , for component parts.
NOTE: Cleaner Assembly includes Ref. Nos. 18, 20, 35 and 55.
Cleaner Assembly — Air 7114 1
NOTE: Component parts not interchangeable with 4512:A. See Sec. I, Div.
°F, for componem parts. Not available as an AssenBly.
14 Collar Assembly —Go 30631 1
s (Carburetor) 5053 1
Connetor — Fuel Line, Br i 3562 1
NOTE: See Sec. |1, D
Contotor Brass, 1/5 Vae and Filter Assy. to Fuel Tank — used on C3500-A 3676 1
NOTE: See Sec. Ill, Div. G
16 Cover — Dust, Breaker Points. 359 T
NOTE: Used with 4245 Bearing Plate.
Cover — Dust, Breaker Points 38 1
NOTE: Used with 3103 Bearing Plate.
n 035 1

Cover — Valve Chamber

PRINTED IN THE USA.




SEC. IL DIV. 700-A S ER 1 W BASIC
PARTS CATALOG TYPES
Revised July, 155 CLINTON 700-A
Supersedes Oct, 1953 EE ) o
BASIC PARTS LIST — ALL TYPES (CONTINUED)
Fig. 1 Ref.No. PART DESCRIPTION Part No. Quantity
18 Cover and Element — Air Cleaner 4512 1
Cover  Air Cleaner 111 T
NOTE: See Sec. 1, Div. F.
19 *Crankshaft 3129 1
20 Cup Air Cleaner, Lower 4513 1
Cup - Air Cleaner, Lower 112 }
NOTE: See Sec. |11, Div. F.
21 Decal - Arrowhead 3579 3
22 Deflector  Air 5092 1
23 Device Shorting Clip (Spark Piug) 3599 1
24 Dipstick Assembly  Oil Filler — used on Type B 3295 1
Dipstick Assembly  Oil Filler - used on Type A 3188 1
ITE: Dipstick Assembly includes Ref. No. 36.
% Disc Breather N8 1
26 Distributor  Oil 4007 1
NOTE: Used with 3538 Base.
Element _ Fier, Air Cleaner 14 1
NOTE: See Sec. |1, Div. F.
Engine Rey Kit 6303 1
NOTE: See Sec. VIII, Div. A, Bulletin 57.
21 Fin- Cooling. 3134 3
NOTE: Fins can be eliminated by using 6002 Gasket.
28 Fiywheel Assembly 3559 1
29 Gaskel A Hom  used on Type B 2990 1
NOTE: Used with Carter Carburetor.
Gasket — Air Horn - used on Ty 321 1
NOTE: Used with Zenith Carburetor.
30 Gasket — Base 3054 1
31 Gasket - Bearing Plate (Standard, .015 thick) 3056 1
NOTE: Gaskets are also available in the following thicknesses: .005, .010 and
020. Order by Part No. and specify thickness.
32 Gasket - Breather ns3 )
33 Gasket - Cylinder Head 3055 1
34 Gasket — Manifold, Asbestos (Fins to Block) N4 1
NOTE: To eliminate use of 3134 Fins and 7168 Paper Gasket, use 6002 Asbes-
{os Gasket,
Gasket — Manifold Asbestos (Carburetor to Block) 00z 1
NOTE: Replaces Fins and 7149 & 7168 Gaskets.
35  Gasket — “0" Ring, Air Cleaner (Element to Cup) 4515 1
3 Gasket— Oil Fillr Cap, Dipstick ann 1
31 Gasket - Paper (Fins to Carburetor) 7168 3
NOTE: See Note following Ref. No. 27.
3 Gasket - Spark Plug aits 1
3 Gasket — Valve Chamber Cover 1051 1
Gasket Kit — Engine Overhaul 3055-A 1
Gasket Kit - Engine Overhaul (With Speed Reducer Units) 3055-B 1
NOTE: See Sec. VIII, Div. A, Bulletin 48.
NOTE: Kit contains all necessary Gaskets and Oil Seals.
40 Grommet — High Tension Lead 3283 1
41 Head — Cylinder 3091-A 1
[T e e




S E R 1 E S| gasic

CLINTON | 700-A | ™™

4> ciy fc L A

SEC. IL DIV. 700-A
PARTS CATALOG
Revised July, 1955
Supersedes Oct., 1953

_ BASIC PARTS LIST — ALL TYPES (CONTINUED)
Fig. 1 Ref.No. PART DESCRIPTION Part No. Quantity
42 Hom — Air Cleaner — used on Type B 3991 1
NOTE: Used with Carter Carburetor.
Horn— Air Cleaner — used on Type A 3061 1
NOTE: Used with Zenith Carburetor.
43 Housing — Blower 3049 1
4 Key— Flywheel 3101 1
45 Key—Magneto 3100 1
4% Lead — ngn Tension, Magneto Ps521 1
41 Lever— Speed Adjusting 075 1
48 Line— Fuel, Flexible 5316 1
Line — Fuel 5065 1
NOTE: See Sec. |1l Div. G
49 Link— Carburetor to Governor Arm w4 1
50 Lock — Connecting Rod Screw 3021 2
51 Magneto 3400 1
NOTE: See Sec. |1l Div. E.
52 Muffler — Tubular 339 1
Nipple — Close Up — used on Type A, with 3188 Dipstick 3094 1
53 Nut— Hexagon, 7/16-20 (Starter Pulley) 3250 1
54 Nut— Square, #10-28 (1—Arm to Governor Lever, 4—Tank Straps to Bracket) 253 5
55 Nut— Wing (Air Cleaner Screw) 044 1
5% Nut& L'wasnu Ass'y — Hexagon, 1/4-28 (2—Carburetor Studs, 1—Valve Cham-
ber Cov 3255-A 3
51 Pin— Dnve (Bafle Plate to Block) 3569 1
58 Pin— Flywheel 30 1
59 Pin— Retaining (Governor Yoke) 3656 1
60 Pin— Valve (For use with drilled valves only) 329 2
NOTE: Standard Valves, as originally supplied, use Retaining Pin 3029. When
replacement Valves are used, pin type Retainer must be replaced by
washer type Retainer 3291.
61 Pin— Wrist 33 1
62 Piston—Standard 3021 1
Piston Assembly — Standard 3021-A 1
NOTE: Piston Assemblies are available in the following oversizes: 005, 010,
020, .030 and .040. Order by Part No. and speify oversize.
NOTE: Piston Assembly includes Ref. Nos. 61, 62, 72 and 74.
63 Plate — Baffle, Crankcase. ... 3559 1
64 Plate — Name, Clinton Engines 6530 1
6  Plate— Bearing 25 1
NOTE: Used with Fixed Timing Magneto.
NOTE: Bearing Plate includes Ref. Nos. 5 and 91.
Plate — Bearing 310 1
NOTE: Used with Adjustable Timing Magneto.
66 Plug— Camshaft Axle. .. 81 1
67 Plug— Oil Drain 3289 2
68 Pulley — Starter 3299 1
89 Retainer —Valve Spring 3028 2
70 Ring — Compression, Standard 372 1
71 Ring — Oil, 3/16, Standard 35741 1
Ring — il 1/8, Standard 3574 1
n 3030 2

Ring — Retainer, Wrist Pin

PRINTED IN THE'USA. ~ DIV. 700A  PAGE 5




SEC. IL, DIV. 700-A S E R I E S| pasic
PARTS CATALOG

Revised July, 1955 CLINTON 700-A ¥

Supersedes Oct, 1953 4% C3Y C L E

BASIC PARTS LIST — ALL TYPES (CONTINUED)

Fig. 1 Ref.No. PART DESCRIPTION Part No. Quantity
73 Ring — Scraper, Standard 3573 1
74 Ring Set — Standard (3/16 il Ring) 3048-1 1
NOTE: Use 3/16 Ring wherever possible.
Ring Set— Standard (1/8 il Ring) 3048 1

NOTE: Ring Sets are available in the following oversizes: .005, 010, .020, .030
and .040. Order by Part No. and specify oversize.
NOTE: Ring Set includes Ref. Nos. 70, 71 and 73.

75 Rivet — Tubular, Name Plate 3660 4
76 Rivet — Tubular, 3/16 x 9/32 (Tank Straps to Blower Housing) 319 2
71 Rod Assembly — Connecting 028 1
NOTE: Rod Assembly includes Re. Nos. 50 and &2.
78 Rope Assembly — Starter 4266 1
79 Screen — Revolving 1265 1
80 Screw — .M., #10-24 x 5-5/8 (Air Cleaner) 1269 1
81 Screw — HH.C., 1/4-28 x 3/4 (Bearing Plate to Block).... 0 4
NOTE: Used with 4245 Bearing Plate.
Screw — F.M., 1/4-28 x 5/8 (Bearing Plate to Block) 3206 4
NOTE: Used with 3103 Bearing Plate.
82 Screw — HH.C., 1/4-28 x 1-1/4 (Connecting Rod Cap) 2% 2
8 Screw — RHM,, #10-24 x 5/8 (1—Goveror Throttle, 2—Tank Straps, 2—Tank
Straps to Blower Housing) an 5
84 Screw —RH.ST, 4632 x 1/4 (Magneto Cover) a0 3
85 Screw & L'washer Ass'y — F.H., #10-32 x 3/4 (Magneto to Bearing Plate) 2334 4
8 Screw & L'washer Ass'y — HH.C., 7/16-20 x 2 (Base to Block) 6076-G 2
81 Screw & L'washer Ass'y — HH.C.,1/4-20x1/2 (Blower Housing to Bearing Plate)  3205-6: 4
8 Screw & L'washer As'y — HH.C., 5/16-18 x 1 (Cylinder Head to Block) 201-0 6
89 Screw & L'washer Ass'y — RH.M, 48-32 x 3/4 (Air Horn to Carburetor) 3.6 2
NOTE: Used with 3991 Air Horn.
Screw & L'washer Ass'y — RH.M. #8-32 x 1-3/4 (Air Hom to Carburetor) 2126 2
NOTE: Used with 3061 Air Horn.
90 Screw & L'washer Ass'y — RH.M, #1032 x 3/8 (Speed Adjusting Lever) 22F 1
91 Seal —Oil (Bearing Plate) 313 1
92 *Seal —Oil (Cylinder Block) 0% 1
9 Seat— Breather ; 7150 1
94 Spacer — Starter Pulley 3597 1
95 Spark Plug and Gasket Assembly 3568 1
9 Spring — Backlash, Governor . ... ... : 397 1
97 Spring — Breather Hold Down. .. 7154 1
98 Spring — Governor.... 4001 1
99 Spring —Valve 3068 2
100 Strap and Bracket Assembly — Fuel Tank g 4002-A 2
101 Stud — 1/4-28 x 1-9/32 (Carburetor to Block) 0% 2
102 Stud — Valve Chamber Cover 3042 1
103 Tank Assembly — Fuel ; 3050-14 1
NOTE: Tank Assembly includes Ref. No. 12.
104 Tappet —Valve 3034 2
105 Valve— Exhaust, Standard Stem 30311 1
Valve — Exhaust, Oversize Stem (Approx. 9/32 Dia,) 30312 1
NOTE: Standard Valve 3031, as originally supplied, uses Retaining Pin 3029,
When replacement Valves 3031-1 and 3031-2 are used, the pin type

Retainer must be replaced by washer type Retainer 3291. .

PAGE 6  DIV. 700A  PRINTED IN THE USA.

T -




5 E N I E S BASIC SEC. IL DIV. 700-A
TYPES PARTS CATALOG
CLINTON | 700-A ReviedinlEals

B Co ¥ G A Supersedes Oct., 1853

BASIC PARTS LIST — ALL TYPES (CONTINUED)

103

10

10¢

110
m
12

Figl Rel.No. PART DESCRIPTION Part No. Quantity
106 Valve — Intake, Standard Stem 30321 1
Valve — Intake, Oversize Stem (Approx. 9/32 Dia.) 3032:2 1

NOTE: Standard Valve 3032, as originally supplied, uses Retaining Pin 3029.
When replacement Valves 3032-1 and 3032-2 are used, the pin type
Retainer must be replaced by washer type Retainer 3291.

Valve — Fuel, Shut-Off, Flexible Line 5051 1

Valve — Fuel, Shut-Off 5050 1

Valve and Filter Assembly — Fuel Shut-0ff C3500-A 1
NorE; See Séc. I, Div. .

Washer — “C", Valve Keeper 91 2

mm Standard Valves, s orginally supplied, use Retaining Pin 3029, When
replacement Valves are used, pin type Retainer must be replaced by
washer type Retainer 3291.

Washer — Lock (Bearing Plate to Block) 84 4
NOTE: Used with 3103 Bearing Plate and 3206 Screw.
Washer — Lock, Tab Type (Bearing Plate to Block) 5480 4
NOTE: Used with 4425 Bearing Plate and 3730 Screw.
Washer — Lock, 7/16 (Starter Pulley) 15 1
Washer — Lock, #10 (Strap to Blower Housing) 3285 i
Weight Assembly — Governor Yoke a5 1
AVAILABLE OVERHAUL KITS
Engine Motel Description Kit No.
700-A Gasket Overhaul Kit 3055-A
100 Gasket Overhaul Kit 3055-8
AllTypes  Engine Repair Kit 6303

“With Speed Reducer Units.

SaSS=,

A\

PRINTED IN THE USA.  DIV. 700A  PAGE 7




SEC. IL DIV. 700-A 5 %€ SR | 'E 'S
PARTS CATALOG
Revised July, 1955 CLINTON 700'5

MODEL
Supersedes Oct., 1953 4-¢c Y c L E| variaTions

MODEL VARIATIONS OF 700-A SERIES

The adaptation of Clinton Engines o a wide variefy of uses result in what is known as “Model Variations”. Following is the complefe lst
of all Models produced up fo issue dafe (Shown above). Opposite each Engine Model lsted are the Part Numbers and/or Assembly Numbers
for the Series used IN ADDITION 10 or IN PLACE OF the parls illusrated and shown on the Basic Parfs List preceding his Model Variafions
List. Refer fo other sections of this Manual when Assembly Numbers are given fo find fhe Parfs List for these assemblies.

See page (2) on "How fo Identily Your Clinfon Engine". Use the preceding Basic Pars List except as shown below.

SUFFIX LETTER — DESIGNATION

A Basic Engine BR2 Speed Reduction Unit 2-1
T Remote Throttle Control BT Ball Bearing on P:T.O. Side
M Montgomery Ward Model B Beam Scooter Model
s Kickstarter w White Mfg. Model
L ing coil magneto H Mounting holes in Cyl. Block
R& or BRS. Speed Reduction Unit 6-1
o i TR
E woap 23 f2 Sy g
§ 3 £ EE T BE B or et st HE
S E EE 3 R e
e e e e s T
B SR g2 £3 E TEgU0E S 2 gez
3 1% E g4 = &2 e g0
e sm =2 g £E2 £ S=E 32 E s=f
Bf Esz 5o Bof 22s gy o O =
& 5 330330 %er 2 Ee Eys S
" g38 2 - - £33
3=  BEs 2 225 gz 8ES 'Se= REEZ P =25
H = g8°° § 2 = g g E
A No Variation, use Basic Parts List.
3529 =
= /03380
No Variation, use Basic Parts List.
3529

3803 3800

No Variation, use Basic Parts List.
No Variation, use Basic Parts List.

1 35 3720

3033800 12:00

= ¥ 3033800 900
3529 3720

No Variation, use Basic Parts List.
No Variation, use Basic Parts List.
T10-ASB. 3530 3172 30

PAGE! DIV 7004  PRINTED IN THE USA




5 E R 1 E S SEC. IL DIV. 700-A

PARTS CATALOG
CLINTON | 700-A MODEL Revised July, 1955

MODEL VARIATIONS OF 700-A SERIES (Cont.)
For more complefe description refer fo firs page of the Model Variations.

4-c v c L E| vaRiTioNs  Supersedes Oct, 1953

Eng. Mod.  Bik. Assy. Bearing CSpring Seal Base 7Eng.  Crank. Red Gr. Pos'tn. Starfer

3530 3172 3720

=3
20 320

30

' No Variation, use Basic Parts List.

No Variation, use Basic Parts List.

No Variation, use Basic Parts List.

o Variaton, use Basi Pats it

TS

T

3803

7 No Varation, use Basi P
AN e Vo e Basic

BT 4165 370 =

No Variation, use Basic Parts List.
No Variation, use Basic Parts List.

ariation, use Basic Parts List.
B:

\o Variation, use Ba’sm Parts List

381 31 3800 . B0
303 3800 6:00

PRINTED IN THE USA. DIV, 7004

PAGE 2.




SEC. IL DIV. 700-A S ERI EE
PARTS CATALOG
nevisearuy, 15 CLINTON | Z00-A | ..

Supersedes Oct,, 1953 4 -C Y © L E| VARIATIONS

MODEL VARIATIONS OF 700-A SERIES (Cont.)
For mare complefe description refer fo first page of the Model Variaions.
Eng. Mod.  Blk. Assy. Bearing  Spring  Seal  BasecEng.  Cank. Redbr.
758-ABRS 3531 3803 3800
T60-A No Variation, use Basic Parts List. :

3803

No Variation, use Basic Parts Lis
No Variation, use Basic Parts List

T 303 300
No Variation, use Basic Parts List.

~ NoVariation, use Basic Parts List.

se Basic Parts List.

No Variation, use Basic Parts List.

PAGE3  DIV. 700A  PRINTED IN THE USA.

c




